














§ &
(4 05. N
& Q (4
& S /& LoAD 0
S
o’ @ o "“ & GENERATOR CONNECTION GENERATOR CONNECTION
E\ [ & /& < SCHEMATIC DI AGRAM WIRING DIAGRAM
) & & « /& /A2 o
- ~ o /& /oS <
v () \g ) VE. S \g
' KN Qvt q,° §q,« é-
& &/EE /& CONNECT X1 TO VR21-5 FOR 50 HERTZ AND X1
R © TO VR21-6 FOR 60 HERTZ GENERATORS.
A-240 B-120 C-120/240 A-240 8-120 ©-120/240
120240 I 0 Vi
¢ 2072 ¢ . (W] L2 [N] L2 Lt LO L2
L L1 L
s3c| 120/240 1] so | vs .
T2 T3)T)
115/230 1| so v2 T3 2 F—Lo
4 T4
1107220 ) 1
M L2 L. L2 TI T2 T3 T4 TI T3 T2 T4 TI T2 T3 T4
18| 120208 | 3 |eo | wi Lo Li L2 L3
127/220 3 |60 V2 ¥
139/240 3 |60 v4 :
o
sig| 10190 | 3 | s0 vi ]
115/200 3 |so v2 =
1207208 | 3 |50 | V3 i T4 TST6TIOTIITI2 TIT7 T27T8 T3 T9
7220 | 3 |s0 V4
18 | 2407416 | 3 |60 | wi Lo L 2 L3
254/440 | 3 |60 v2 w
277/480 3 |60 va x
17
w
sig] 2207380 | 3 |so | wi z
2307400 | 3 | s0 v2 H
240/416 3 |so v3
! I T4 T7 2 TS5 T8
254/440 3 50 V4 TIOTHTI2 T T T3 T6 T9
Lo L2 L3
i8 | 120240 | 3 |0 Vi «
: -
]
sig| 1107220 | 3 | s0 vi o
"
w
15230 | 3 [so| w2 z
z .
120/240 3 50 V3 @ T4 T7 T2 710 T5 T8 T3 TII T6 T9 TI T2
Lo !
18 | 12002490 | 1 |60 | wi < 5 2
-
-4
H
sig| 110/220 1 | so Vi a
-l
115/230 1 | so v2 4
o
120/240 I S0 v3 e T2 T4 T7 T2 TI T6 T3 T5 T8 TI0 T9 TII
(9] L2
18 120 1 |60 Vi hd
-
w
o
s18 10 1 | so vi o
w
-
1is 1 50 V2 3
(-4
120 | 50 V3 : TI T7 T6 T12 T3 T9 TS Til T4 TIOT2 T8
Vg2 T3'>& SINGLE-PHASE
123 VAV2Viv3 X
: 5 EXCITER
B30 ed 44 3{’::2 FIELD
pod I
[y}
vea 8%
123
kX3
. 1
REGULATOR e

FIGURE 8. ALTERNATOR WIRING AND RECONNECTION DIAGRAMS

9




OPERATION

STARTING

Start the alternator, and while running at no load,
check the voltage. Be sure the alternator is being
driven at its nameplate rating (1800 rpm for 60 cycle
models, 1500 rpm for 50 cycle models). Make any
necessary adjustment to the driving power source so
that the alternator speed is correct.

APPLYING LOAD

If practicable, allow driving source to warm up before
connecting a heavy locad. Continuous alternator
overloading may cause high operating temperatures
that can damage the windings. The aiternator can
safely handle an overload temporarily, but for normal
operation, keep the load within nameplate rating.

Most installations use a line switch that must be
closed to connect a portion of the load.

Connect electrical load after the aiternator operates
satisfactorily at no load. When connecting electric
motors, connect one at a time, allowing each to reach
running speed before connecting the next one.
Motors require much more current for starting than
when running at normal speed. Therefore, if several
motors were connected at the same time, the alter-
nator could be so overloaded that none of the motors
would start.

If the driving engine governor does not provide good
regulation, or if the engine is operating at capacity, it
may be necessary to manually adjust the engine
throttle control as alternator load is substantially
changed.

PERIODIC SERVICE AND INSPECTION
Follow a regular schedule of inspection and servicing.
Make a good visual check before, while, and after
alternator is operating; look for loose or broken leads
and bad connections.

0

BEARINGS :

The ball bearings are double sealed and lubricated for
life.

BELT ADJUSTMENT, BELT DRIVE UNITS

Maintain proper belt tension at all times. Too much
belt tension causes rapid wear of the belts and places
an extra load on the alternator bearings. Belts that are
too loose will slip, wear out rapidly and cause the
alternator to run at a low speed. Reduced alternator
speed causes lower output voltage.

To test the V-belt tension, press down on the beltat a
point midway between the driving unit and the
alternator while notin operation. it should be possible
to press the beit down a slight amount depending on
the distance between the pulleys. When more than
one belt is used, each belt should show the same
tension. When it becomes necessary to replace a
worn belt, replace all belts at the same time.

A new belt will stretch slightly when first put intc
operation. Tension should be checked frequently
during the first week or two of operation. After this
period, further belt tension adjustment should be
minimal.

The driving unit and alternator pulleys must be in
alignment. To test alignment place a straight edge
tool against the side of the outer driving pulley. See
Figure 5. As the straight edge contacts both sides of
the driving unit pulley, it shouid contact both sides of
the alternator pulley. Complete contact of both
pulleys should be made at the same time.

ALIGNING COUPLING DRIVE UNITS
Coupling direct drive units have the driving unit and
alternator shafts in line with each other. If either the
driving unit or the alternator is loosened from the
base, the loosened unit must be properly realigned
when reinstalled.



TROUBLESHOOTING

A few simple checks and a proper troubleshooting
procedure can locate the probable source of trouble
and cut down troubleshooting time.

1.

Check all modifications, repairs, replacements
performed since last satisfactory operation of set
to be sure that connection of generator leads are
correct. A loose wire connection, overlooked
when installing a replacement part could cause

. Visually

2. Unless absolutely sure that panel instruments are

accurate, use
troubleshooting.

inspect components on voltage
regulator. Look for dirt, dust, or moisture and
cracks in the printed solder conductors. Burned
resistors, arcing tracks are all identifiable. Do not
mark on printed circuit boards with a pencil.

portable test meters for

Graphite lines are conductive and can cause
short circuits between components.

problems. An incorrect connection, an opened
circuit breaker, or a loose printed circuit board
are all potential malfunction areas to be
eliminated by a visual check.

NOTE: For detailed troubleshooting information regarding the alternator and
controls contact your local service center for a copy of YD Major Service
Manual 900-0184.

TROUBLESHOOTING
. NATURE OF TROUBLE T POSSIBLE CAUSE | REMEDY
Alternator Overheats 1. Windings and parts covered 1. Disassemble alternator
with dirt and oil. and clean.

2. Drive belt slipping. 2. Adjust tension or replace.

3. Air intake is restricted 3. Take necessary steps to

or incoming air too hot. allow for proper cooling.

4. Overloaded. 4. Check load.

Noisy Alternator 1. Alternator loose on base. 1. Tighten mounting bolts.

2. Defective bearing. 2. Replace. Check alignment.

No Voltage Output 1. Voltage regulator trouble, 1. Call your iocal
or open, short or grounded service center.
circuit in alternator.

2. Alternator leads broken 2. Tighten connections and

or loose. replace broken leads.

3. Broken drive belt. 3. Install new belt and
adjust tension (readjust
after one hour of
operation).

Low Voltage Output 1. Speed low because of 1. Adjust belt tension.
of Alternator loose, slipping belts.
‘ 2. External short circuit on 2. Test alternator with line
line. wires disqonnected.

3. Open circuit of shunt field 3. Make proper connections.

winding.

4. Short circuit of winding in 4. Call your local

the field or armature. service center.

n



NOTES

12



PARTS CATALOG

Fbr parts or service, contact the dealer from whom you purchased this equipment or refer to your Nearest
Authorized Parts and Service Center.

To avoid errors or delay in filling your parts order, please furnish all information requested.

Always give the MODEL and SPEC NO. and SERIAL NO.

Onan

ALTERNATOR
MODEL AND SPEC NO.

SERIAL NO.

AlVIAYS GIVE ABOVE NO'S

IMPORTANT—  wuen oroering PaRTS

a.c.vours RN rv

kv [ v
PF-AMPS—H

INSUL-NEMA CLASS AMB 40°C

TIME RATING
R.P.M. BAT.
FOR ELEC.

EQPT. ONLY

MFD. BY ONAN DIV.OF ONAN CORP.
MINNEAPOLIS, MINN. U.S A,
99-1326

13



GENERATOR

o} e—87

=
\

H

L‘I‘E{

il

I

|

il

4



REF.
NO.

1

17
18
19

GENERATOR

PART QTYy. PART REF.
NO. USED DESCRIPTION NO.
STATOR,WOUND
220-2022 1 5.0YD-53CS 20
220-2023 1 6.0YD-53CS
-220-2024 1 8.0YD-53CS
220-2025 1 10.0YD-53CS
220-2026 1 12.5YD-53CS
220-2027 1 14.5YD-53CS
220-2028 1 16.0YD-53CS
220-2014 1 6.0YD-3CS
220-2015 1 7.5YD-3CS
220-2016 1 10.0YD-3CS
220-2017 1 12.5YD-3CS
220-2018 1 15.0YD-3CS
220-2019 1 17.5YD-3CS
220-2020 1 20.0YD-3CS
220-2415 1 5.0YD-518S
220-2416 1 6.0YD-518S 21
220-2417 1 8.0YD-518S 22
220-2418 1 10.0YD-518S 23
220-2419 1 12.5YD-518S 24
220-2420 1 14.5YD-518S 25
220-2421 1 16.0YD-518S 26
220-2408 1 6.0YD-18S 27
220-2409 1 7.5YD-18S 28
220-2410 1 10.0YD-18S 29
220-2411 1 12.5YD-18S 30
220-2412 1 15.0YD-18S 31
220-2413 1 17.5YD-18S 32
220-2414 1 20.0YD-18S 33
ROTOR ASSEMBLY, WOUND (INCLUDES PARTS MARKED *) 34
201-2335 1 5.0kW, 50 Hertz and 6.0kW, 35
60 Hertz 36
201-2336 1 6.0kW, 50 Hertz and 7.5kW,
60 Hertz 37
201-2337 1 8.0kW, 50 Hertz and 10.0kW,
: 60 Hertz 38
201-2338 1 10.0kW, 50 Hertz and 12.5kW,
60 Hertz 39
201-2339 1 12.5kW, 50 Hertz and 15.0kW, 40
60 Hertz
201-2340 1 14.5kW, 50 Hertz and 17.5kW, 41
60 Hertz 42
201-2341 1 16.0kW, 50 Hertz and 20.0kWw, 43
60 Hertz
510-0112 1 *Bearing, Rotor (Rear) 44
232-2398 1 *Spacer, Bearing
201-2151 1 *Rotor, Wound - Exciter 45
515-0094 1 *Key, Exciter Rotor 46
870-0284 1 “Nut, Exciter Rotor Locking 47
205-0114 1 *Fan, Generator 48
515-0051 1 *Key, Fan 49
526-0008 12 *Washer, Flat 50
870-0131 8  "Nut, Hex (#10-32) 51
358-0069 1 *Rectifier Assembly (Positive) 52
358-0070 1 *Rectifier Assembly (Negative)
853-0008 4  “Washer, Shakeproof (#10) 53
813-0100 4  "Screw, Round Head
- (#10-32 x 1/2") 55
510-0115 1 *Bearing, Ball (Includes
Snap Ring) 56
518-0333 1 "Ring, Extenal Retainer
234-0557 1 Cover, End Bell
509-0094 1 Seal, Bearing (“O” Ring) 57
58

PART QTy. PART
NO. USED ’ DESCRIPTION

STUD, GENERATOR THROUGH

520-0794 4 5.0kW, 50 Hertz and 6.0kW,
60 Hertz

520-0795 4 6.0kW, 50 Hertz and 7.5kW,
60 Hertz

520-0796 4 8.0kW, 50 Hertz and 10.0kW,
60 Hertz

520-0797 4 10.0kW, 50 Hertz and 12.5kW,
60 Hertz

520-0798 4 12.5kW, 50 Hertz and 15.0kW,
60 Hertz

520-0799 4 14.5kW, 50 Hertz and 17.5kW,
60 Hertz

520-0800 4 16.0kW, 50 Hertz and 20.0kW,
60 Hertz

850-0050 4 Washer, Lock (3/8")

850-0040 2 Washer, Lock (1/4")

232-2578 1 Foot, Mounting (LH)

232-2579 1 Foot, Mounting (RH)

232-2452 1 Bracket, Generator Support

862-0004 4 Nut, Hex (7/16-14)

862-0011 4 Nut, Hex (3/8-16)

850-0055 8 Washer, Lock (7/16")

800-0071 8 Screw, Hex Cap (7/16-14 x 1”)

526-0260 2 Washer, Flat (1/4”)

232-2576 1 Retainer, Bearing

853-0013 2 Washer, Lock ET (1/4")

211-0256 1 Bell, End

232-2453 1 Cover, Bearing

800-0004 2 Screw, Hex Cap (1/4-20 x 5/8")

812-0165 2 Screw, Round Head
(1/4-20 x 4-1/2")

821-0008 4 Screw, Hex Cap - Flanged

" (1/4-20 x 5/16")

800-0007 3 Screw, Hex Cap
(1/4-20 x 1")

515-0212 1 Rey (172 x 1/2 x 2")

800-0025 4 Screw, Hex Cap
(5/16-18 x 5/8")

856-1008 4 Washer, Lock - EIT (5/16")

'234-0519 1 Baffie, Air .

821-0014 2 Screw, Hex Cap - Flanged
(5/16-18 x 1/2")

815-0194 2 Screw, Hex Cap - W/ET
(#10-32 x 3/8")

220-2009 1 Stator, Wound, Exciter

232-2418 1 Board, Connection

231-0185 1 Adapter, Generator

234-0522 1 Grille, Air Outlet

301-3909 2 Bracket, Control Box

301-3958 1 Box, Control

301-3957 1 Cover, Control Box

402-0354 4 Mount, Shock - Voltage
Regulator Assembly

821-0004 8 Screw, Cap - Hex Head
Locking (#10-32 x 5/16")

870-0221 8 Nut, Hex with ET Lock
Washer (#8-32)

305-0546 1 Regulator Assembly, Voltage
(See separate group for
components)

821-0008 2 Screw, Hex Cap - Flanged
(1/4-20 x 5/16")

403-0095 1 Eyebolt, Lifting

* - Included in Rotor Assembly.

15



VOLTAGE REGULATOR

pit-iz 2 9-10 4 3 o9-10
S— —
°d e sems= © ©
e —
o — @ = - =
m— ===
= = = - &l S < 3
a3 B R A W S
' — @=
@ 1
= 0 ne— z O
- = [ || &
—_— [ s #
o d h - : ®
/Al
6
7-8
[£]
«© (84
5
[3) [&]
[§) (&
REF. PART QTy. PART
NO. NO. USED DESCRIPTION
305-0546 1 Regulator Assembly, Voltage -
Complete
1 301-3917 1 Panel, Voltage Regulator
Mounting
2 BOARDASSEMBLY,REGULATOR (See Separate
Groups for Components)
300-1404 1 Begin Serial #£760133276
300-1006 1 Prior to Serial #£760133276
3 315-0386 1 Transformer, Voltage Regulator
4 315-0391 1 Reactor
5 320-0505 1 Breaker, Circuit
6 332-1647 1 Strip. Marker
7 812-0063 2 Screw, Round Head Steel
(#6-32 x 1/2")
8 870-0183 2 Nut, Hex with ET Lockwasher
(#6-32)
9 812-0068 4 Screw, Round Head Steel
(#6-32 x 1)
10 870-0183 4 Nut, Hex with ET Lockwasher
(#6-32)
11 812-0061 4 Screw, Roi'nd Head Steel
(#6-32 x 3/8")
12 853-0003 4 Washer, Lock - ET (#6)

16




VOLTAGE REGULATOR BOARD
(Begin Serial #E760133276)

17

E
~ © o <
S Y S S
- ax > P
a © — O - -] ~
RRa==: g :
-+ ~ o] x.“ :]_ <
0] acjx 0 - B ok 8‘:' I‘“
b4 (-4 -
y AR R e e T
p 2 > |ow Y] -
o I —F= < F@ t==== I e ©
I . o -4
0 3| | -:J N o 3
- O © ' [
5 e B 'g o2 o S S 3 lvs
- 0
A8 ]| |2 B o=
P
g = -
© o
—=¥ S) ~ E O
® o ol
> - -1
w ® — - o
e T —Fa G C G c g
xoao A N A
o< o - “‘:C?—‘ J L I o l ! I
=< O-O. w c ~ 0 ol o
9 s ¥s -z « z Ig
57 T Oy © O
gg =t [ @ 2
(@) . x
e « z | = 6 <1}
REF. PART QTy. PART REF. PART QTy. PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
300-1404 1 Board Assembly, Complete R11,12 353-0048 2  Resistor, Wire Wound
- C1 356-0039 1 Capacitor, Electrolytic (4,000-Ohm, 5 Watt)
(100 Mfd, 10 Volt) R13 351-0293 1 Resistor, Film (11,000-Ohm,
C2,6 355-0006 2 . Capacitor (.47 Mfd, 100 Volt) 1/4 Watt)
C3.7 355-0005 2 Capacitor (.22 Mfd, 200 Volt) R14 350-0363 1 Resistor (100-Ohm, 1/2 Watt)
C4,511 355-0015 3 Capacitor (.1 Mfd, 200 Volt) R15,17 350-0351 2 Resistor (33-Ohm, 1/2 Watt)
C8 355-0016 1 Capacitor (1 Mfd, 100 Volt) R18 351-0332 1 Resistor, Film (28,000-Ohm,
c9 355-0031 1 Capacitor (.39 Mfd, 100 Volt) 1/4 Watt)
C10 355-0017 1 Capacitor (.47 Mfd, 400 Volt) R19 351-0240 1 Resistor, Film (3,090-Ohm,
CR1 359-0036 1 Diode, Zener (5.6 Volt) 1/4 Watt)
CR2 359-0025 1 Diode, Zener (20 Volt) R20 351-0211 1 Resistor, Film (1,530-Ohm,
CR3,4,6-11  357-0004 8  Rectifier, Diode (1 Amp, 400 Volt) 1/4 Watt)
CR5 359-0026 1 Diode, Zener (18 Volt) R21 351-0234 1 Resistor, Film (2,670-Ohm,
CR12,14,15 357-0028 3  Rectifier, Diode 1/4 Watt)
CR13,16 365-0002 2 Rectifier, Gate Control R22 350-0973 1 Resistor (270-Ohm, 2 Watt)
IC1 367-0005 1 Integrated Circuit R23 350-0512 1 Resistor (10-Ohm, 1/2 Watt)
Q1 362-0017 1 Transistor, NPN R24 351-0353 1 Resistor, Film (46,400-Ohm,
Q2 361-0003 1 Transistor, Unijunction 1/4 Watt)
R1 350-0423 1 Resistor (33,000-Ohm, 1/2 Watt) R25 351-0349 1 Resistor, Film (42,200-Ohm,
R2 350-0443 1 Resistor (220,000-Ohm, 1/2 Watt) 1/4 Watt) )
R3 350-0447 1 Resistor (330,000-Ohm, 1/2 Watt) R26 303-0208 1 Potentiometer (5,000-Ohm, 1 Watt)
R4 350-0398 1 Resistor (3,000-Ohm, 1/2 Watt) R27 303-0207 1  Potentiometer (20,000-Ohm, 1 Watt)
RS 350-0466 1 Resistor (2 Megohm, 1/2 Watt) R28 350-0355 1 Resistor (47-Ohm, 1/2 Watt)
R6 351-0202 1 - Resistor, Film (1,240-Ohm, 332-1511 13  Terminal, Lug
1/4 Watt) 363-0069 2 Heatsink, Diode
R7 350-0445 1 Resistor (270,000-Ohm, 1/2 Watt) 8120029 2  Screw, Round Head (4-40x3/8")
R8,10 350-0435 2  Resistor (100.000-Ohm, 1/4 Watt) 526-0257 2 Washer, Flat (#4)
R9 350-0459 1 Resistor (1 Megohm, 1/2 Watt) 860-0003 2 Nut, Hex (4-40)



VOLTAGE REGULATOR BOARD
(Prior to Serial #E760133276)

1 2 3 Va-com Ve Vi V3 4
REG CAL
INCREASE
5
SOHz
6
= — =
' 7
Ici INCREASE
' ; c8
c3t 7 N\ l
RIS .
R27 L} rez] L 8
CRI4] i
rsl__ 1+ RI7 : o
2 RIO—-  oAwemo I CREET‘ CRI5 i
CR3 l‘ c7 G C Cc o
CR4 — , T ‘E
R3: 3% I F1Q2 CRI3 ~CRI6
e e al ¢
Ra_E . CR5 10
i B I — 2 2
L+ cre L .4
Rii RI2 CR7 D ¢
YD REGULATOR 300-1006(D)
REF. PART  QTY. PART REF. PART  QTv. " PART
NO. NO.  USED DESCRIPTION NO. NO. USED DESCRIPTION
300-1006 1 Board Assembly, Complete R11,12 353-0048 2 Resistor, Wire Wound
(For Replacement Order 300-1404) (4,000-Ohm, 5 Watt)
C1 356-0039 1 Capacitor, Electrolytic R13 351-0293 1 Resistor, Film (11,000-Ohm,
(100 Mfd, 10 Volt) 1/4 Watt)
C2,6 355-0006 2 Capacitor (.47 Mfd, 100 Voit) R14 350-0363 1 Resistor (100-Ohm, 1/2 Watt)
C37 355-0005 2 Capacitor (.22 Mfd, 200 Volt) R15,17 350-0351 2 Resistor (33-Ohm, 1/2 Watt)
C4,5,11 355-0015 3 Capacitor (.1 Mfd, 200 Volit) R18 . 351-0332 1 Resistor, Film (28,000-Ohm,
cs 355-0016 1 Capacitor (1 Mfd, 100 Volt) 1/4 Watt)
c9 355-0031 1 Capacitor (.39 Mfd, 100 Volt) R19 351-0240 1 Resistor, Film (3,090-Ohm,
C10 355-0017 1 Capacitor (.47 Mfd, 400 Volt) 1/4 Watt)
CR1 359-0036 1  Diode, Zener (5.6 Voit) R20 351-0211 1 Resistor, Film (1,530-Ohm,
CR2 359-0025 1 Diode, Zener (20 Voit) 1/4 Watt)
CR3,46-11  357-0004 8  Rectifier, Diode (1 Amp, 400 Volt) R21 351-0234 1 Resistor, Film (2,670-Ohm,
CR5 359-0026 1 Diode, Zener (18 Volt) 1/4 Watt)
CR12,14,15  357-0028 3 Rectifier, Diode R22 350-0973 1 Resistor (270-Ohm, 2 Watt)
CR13,16 365-0002 2 Rectifier, Gate Control R23 350-0512 1 Resistor (10-Ohm, 1/2 Watt)
iIC1 367-0005 1 Integrated Circuit R24 351-0353 1 Resistor, Film (46,400-Ohm,
Q1 362-0017 1 Transistor (NPN) 1/4 Watt) :
Q2 361-0003 1 Transistor, Unijunction R25 351-0349 1 Ris‘/‘:tw . F)ulm (42,200-Ohm,
A att
2‘ 350-0423 1 Resistor (33,000-Ohm, 1/2 Watt) R26 303-0168 1  Potentiometer (5,000-Ohm)
2 350-0443 1 Resistor (220,000-Ohm, 1/2 Watt) R27 303-0164 1 Potenti s oh
R3 350-0447 1  Resistor (330,000-Ohm, 1/2Watt) .32 otentiometer (8,000-Ohm)
R4 350-0398 1 Resistor (3,000-Ohm, 1/2 Watt) R28 350-0355 1 Resistor (47-Ohm, 1/2 Watt)
RS 350-0466 1  Resistor (2 M- yohm, 1/2 Watt) 332-1511 13 Terminal, Lug
R6 351-0202 1 Resistor, Film (1,240-Ohm, 363-0069 2 Heatsink, Diode
1/4 Watt) ‘ 812-0029 2 Screw. Round Head (4-40 x 3/8")
R7 350-0445 1 Resistor (270,000-Ohm, 1/2 Watt) 526-0257 2 Washer, Flat (#4)
R8,10 350-0435 2 Resistor (100,000-Ohm, 1/4 Watt) 860-0003 2 Nut, Hex (4-40)
R9 350-0459 1 Resistor (1 Megohm, 1/2 Watt) 517-0127 2 Cover. Potentiometer

18



ONA 1400 73RD AVENUE N.E. * MINNEAPOLIS, MINNESOTA 55432

A DIVISION OF ONAN CORPORATION




